
Installation Instructions
3022060  Universal Stainless 
Steel Folding Spreader Ladder

Bill of Materials
item part no. qty. description

1 3022160 1 Ladder Assembly
2 3022379 1 Mounting Bracket
3 — 2 Screw, HHC-38-16 x 1.125 SST
4 — 4 Washer, Flat .500 x 1.38 x .14 ZN
5 — 2 Nut, Nylock 1/2-13 SS
6 — 2 Screw,  HHC-1/2-13 x 1 SST
7 — 4 Washer, Flat 3/8 x 1.5 x .120 SST

LADDER ASSEMBLY
#3022160

MOUNTING BRACKET
#3022379

REMOVE AND DISCARD SCREWS AND NUTS.
ATTACH LADDER TO HOPPER USING

3/8-16 X 1.25 LONG SCREWS, 3/8 NUTS,
AND 3/8 WASHERS FROM KIT

LOOSELY ATTACH BRACKET TO LADDER.
POSITION BRACKET ON HOPPER REAR
WALL. WELD BRACKET TO HOPPER.
TIGHTEN HARDWARE.

SCREW 1/2-13X1.0
WASHER FLAT 1/2"

NUT NYLOCK 1/2-13

Check out the collection of truck bed accessories we offer.

https://www.carid.com/buyers/
https://www.carid.com/bed-accessories.html



